
Annual Report 2015 – 2016, Goa State Pollution Control Board 

1 

 

 
CHAPTER 1 

  
INTRODUCTION 

 
1.1 GENERAL INTRODUCTION 
 

The Goa State Pollution Control Board is an autonomous statutory organization constituted on 1st July, 
1988 under the Water (Prevention & Control of Pollution) Act, 1974. Prior to that, when Goa formed part of the 
erstwhile Union Territory of Goa, Daman and Diu, the Central Board for the Prevention and Control of Water 
Pollution was performing the functions of the State Board in Goa. The Central Pollution Control Board at Ponda-
Goa had established a Section Office for the purpose. The same arrangement continued till the constitution of the 
State Board. In the meanwhile, the Section Office was re-constituted as West Zonal Office and shifted to Baroda on 
[...]
a. The sewage treatment plant of Public Works Department at Tonca is operational and Analysis of samples 

collected for a period of 24 hours during operation of plant indicates that parameters are within the 

prescribed limits of the consent issued by the Board.  

b. On perusal of the log sheets for the past one year it is observed that the rate of sewage received at the 

sewage treatment plant is well within the designed flow ie. Peak flow 28.125 MLD.

c.  The mixed liquor suspen

2645 mg/l respectively.

d. The dissolved oxygen values at C

e. The activated sludge plant was operating at F/M ratio at C

day and 0.79 per day respectively.

f. The excess sludge generated is centrifuged and disposed in sludge drying beds. However, no records 

have been maintained.

g. Incoming flow of raw effluent at STP is around 9.5 MLD during monit

h. The treated effluent is discharged in to St. Inez creek.

i. The sludge generated at the STP is approximately 5.0 M

site. 

   RECOMMENDATIONS  
l. Records should be maintained of the sludge generated and disposed.                                                           

m. The Sludge drying beds should be maintained properly by cutting the shrubs and bushes around the 

sludge drying beds. 

n. During monsoon the sludge dr

water and to prevent overflow of sludge from the beds into the nearby areas during monsoon period.

Annual Report 2015 –

63 

             

                                        Treated Water discharge 
              within the premises

SEWAGE TREATMENT PLANT - TONCA, PANAJI-GOA, MONITORING CONDCUTED ON 

The following are the observation and Conclusion. 
The PWD, Div. III, Govt. of Goa augmented the existing sewage treatment plant of 5.70 MLD to 12.5MLD 

Goa. The sewage generated from the Panaji city is collected and treated in the aforesaid 
treatment plant. The latest Treatment technology called Cyclic-Technology was adopted for the EUPC Phase

SUMMARY AND CONCLUSIONS 
The sewage treatment plant of Public Works Department at Tonca is operational and Analysis of samples 

collected for a period of 24 hours during operation of plant indicates that parameters are within the 

imits of the consent issued by the Board.   

On perusal of the log sheets for the past one year it is observed that the rate of sewage received at the 

sewage treatment plant is well within the designed flow ie. Peak flow 28.125 MLD.

The mixed liquor suspended solids (MLSS) value C-Tech basin 1 and C-tech basin 2  is 2920 mg/l and 

2645 mg/l respectively. 

The dissolved oxygen values at C-Tech basin 1 and C-tech basin 2  is 2.0 mg/l  each.

The activated sludge plant was operating at F/M ratio at C-Tech basin 1 and C

day and 0.79 per day respectively. 

The excess sludge generated is centrifuged and disposed in sludge drying beds. However, no records 

have been maintained. 

Incoming flow of raw effluent at STP is around 9.5 MLD during monitoring period.

The treated effluent is discharged in to St. Inez creek. 

The sludge generated at the STP is approximately 5.0 M3 per day as per the records maintained at the 

Records should be maintained of the sludge generated and disposed.                                                           

The Sludge drying beds should be maintained properly by cutting the shrubs and bushes around the 

During monsoon the sludge drying beds should be covered properly in-order to prevent  intrusion of rain 

water and to prevent overflow of sludge from the beds into the nearby areas during monsoon period.

– 2016, Goa State Pollution Control Board 

 

Treated Water discharge Earthen Pits 
within the premises 

, MONITORING CONDCUTED ON 21-12-2015 

sewage treatment plant of 5.70 MLD to 12.5MLD 
Goa. The sewage generated from the Panaji city is collected and treated in the aforesaid 

Technology was adopted for the EUPC Phase I 

The sewage treatment plant of Public Works Department at Tonca is operational and Analysis of samples 

collected for a period of 24 hours during operation of plant indicates that parameters are within the 

On perusal of the log sheets for the past one year it is observed that the rate of sewage received at the 

sewage treatment plant is well within the designed flow ie. Peak flow 28.125 MLD. 

tech basin 2  is 2920 mg/l and 

tech basin 2  is 2.0 mg/l  each. 

and C-tech basin 2  is 0.72 per 

The excess sludge generated is centrifuged and disposed in sludge drying beds. However, no records 

oring period. 

per day as per the records maintained at the 

Records should be maintained of the sludge generated and disposed.                                                                                                                                                                                        

The Sludge drying beds should be maintained properly by cutting the shrubs and bushes around the 

order to prevent  intrusion of rain 

water and to prevent overflow of sludge from the beds into the nearby areas during monsoon period. 



 

Inlet well (Raw sewage)

 

C-TECH Basin (Aeration tank)                 

 
4. SEWAGE TREATMENT PLANT 

17B/ 5A, 5B & 5C, THIVIM INDUSTRIAL ESTATE, KARASWADA, MAPUSA 

06.01.16 TO 07.01.16 (24hrs)

The following are the observations, conclusions and recommendations:
 
A. The unit has re-commissioned their Sewage Treatment Plant, and for which the STP performance study was 

conducted to ascertain the quality of treated waste water and its compliance with the consent parameter limits 
under water Act. Goa State Pollution Contr
monitored the sewage treatment plant of capacity of the 
The STP received 6.0 KLD waste water during the monitoring period. The samples which w
analysed indicate that the consent parameters comply with the prescribed standard limits.  

 

B. SUMMARY AND CONCLUSIONS:

 
a. The Industry has designed a Sewage Treatment Plant to treat 40 KLD, however, only 6 KLD of waste water 

were generated during monitoring period.

b. The analysis reports indicate that the final treated effluent is meeting the standards laid down in the consent 

order. 

Annual Report 2015 –

64 

Inlet well (Raw sewage)                                      Core screen for 
metals etc. from the sewage

                    

TECH Basin (Aeration tank)                   After Chlorination Treated water 
in the river Mandovi

SEWAGE TREATMENT PLANT – M/S TATA CONSULTANCY SERVICES LTD, PLO

17B/ 5A, 5B & 5C, THIVIM INDUSTRIAL ESTATE, KARASWADA, MAPUSA 

06.01.16 TO 07.01.16 (24hrs) 

The following are the observations, conclusions and recommendations: 

commissioned their Sewage Treatment Plant, and for which the STP performance study was 
conducted to ascertain the quality of treated waste water and its compliance with the consent parameter limits 
under water Act. Goa State Pollution Control Board has conducted 24 hrs composite sample collection and 
monitored the sewage treatment plant of capacity of the 40.0 KLD from 6th January 2016 to 7
The STP received 6.0 KLD waste water during the monitoring period. The samples which w
analysed indicate that the consent parameters comply with the prescribed standard limits.  

SUMMARY AND CONCLUSIONS: 

The Industry has designed a Sewage Treatment Plant to treat 40 KLD, however, only 6 KLD of waste water 

generated during monitoring period. 

The analysis reports indicate that the final treated effluent is meeting the standards laid down in the consent 

– 2016, Goa State Pollution Control Board 

 

Core screen for removal of grits, plastics, 
metals etc. from the sewage 

 

orination Treated water discharged 
in the river Mandovi 

M/S TATA CONSULTANCY SERVICES LTD, PLOT NO. LOCATED AT 

17B/ 5A, 5B & 5C, THIVIM INDUSTRIAL ESTATE, KARASWADA, MAPUSA – GOA, MONITORED FROM 

commissioned their Sewage Treatment Plant, and for which the STP performance study was 
conducted to ascertain the quality of treated waste water and its compliance with the consent parameter limits 

ol Board has conducted 24 hrs composite sample collection and 
January 2016 to 7th January 2016. 

The STP received 6.0 KLD waste water during the monitoring period. The samples which were collected and 
analysed indicate that the consent parameters comply with the prescribed standard limits.   

The Industry has designed a Sewage Treatment Plant to treat 40 KLD, however, only 6 KLD of waste water 

The analysis reports indicate that the final treated effluent is meeting the standards laid down in the consent 



Annual Report 2015 – 2016, Goa State Pollution Control Board 

65 

 

c. The waste water generated from the industry is treated in well designed sewage treatment plant. The raw 

effluent collected in Collection tank cum septic tank is pumped in to aeration tank for aerating. The aeration 

overflow is taken into Secondary Settling tank & then to the Polishing/ Holding Tank, further it is passed 

through sand filter and carbon filter followed by dosing of Sodium Hypochlorite for disinfection. The treated 

water is stored in final treated water tank and further it is used for gardening and toilet flushing.   

d. The analysis reports indicate that MLVSS & DO in the Aeration Tank is 50 mg/l and 2.5 mg/l respectively. 

e. The activated sludge plant was operating at F/M ratio at 0.86 per day. 

f. As informed the sludge is disposed through night soil tanker in STP plant at Tonca. The quantum of the 

sludge generated is approx. 16 KL per annum.  

g. The flow meter is installed for treated waste water generated and records are maintained.   

h. Analysis reports of Final effluent collected from 24 hours during operation of plant indicates that the consent 

parameters comply with the prescribed standard limits.  

 

C. RECOMMENDATIONS:  

 

o. The pH value ranges from 5.59 to 6.67 and the final treated effluent is 6.01 which is slightly at lower end 

due to the usage of concentrated acidic in nature cleaning solutions for toilets, hand washing and utensils. 

The unit should decrease/ use diluted cleaning solutions. 

 

 

Sewage Treatment Plant 

 

 

Aeration Tank 

 

 

Pressure Sand Filter and Activated Carbon 
Filter 

 

 

Flow Meter installed at outlet 

 

 
The following are the observations and Conclusions.  

a. The Sewage Treatment Plant was designed capacity to treat 350 KLD  waste water generated from the 

premises of hotel. The STP received 250.0 KLD  waste water from the resort during the monitoring period 

from 18th June 2014 to 19th June 2014 for treatment. The dissolved oxygen value at Aeration Tank is 1.8 

mg/l. Analysis of samples collected for 24 hours during operation of plant indicates that BOD value has 

exceeded the consent limits ie. 52 mg/l. All other parameters are within the consent limits. 



 

  b.    SUMMARY AND CONCLUSIONS
i. The performance study was conducted during operation of resort ie. 47.7% occupancy.

j.  The Sewage Treatment Plant was designed for treatment of 350 M

monitoring period resort generated

k.  The mixed liquor suspended solids (MLSS) value Aeration Tank is 2500.0 mg/l    and it shows that sludge 

development is good for  maintaining MLSS  

l. The waste water generated (Raw Sewage) is collected in collection sumps (7 Nos)

within the resorts premises and the same is pumped for treatment. 

m. The bottom untreated sludge is collected in collection sumps and sent for treatment and disposal at PWD

STP, Vasco. 

n.  The dissolved oxygen value at Aeration Tank is 

per the requirements.   

o. The Sewage Treatment plant was operating at F/M ratio of 0.57 per day.

p.  The laundry waste water ie. 40 

combined.   

q. Analysis of samples collected for 24 hours during operation of plant indicates that BOD value has 

exceeded the consent limits ie. 

r. During the time of STP monitoring, it was observed that

due to blocked  bar screens  on to the ground and same is collected in collection tank and further it is 

pumped back for the treatment.

s. The Oil & Grease chambers were full of oil from the kitchen waste and

waste oil accumulated in the chambers.

C.   RECOMMENDATIONS  
p. The Sewage Treatment Plant is required to be operated and maintained at regular interval to bring down 

the consent parameters within the limits.

q.  The flow meters should be installed   at the STP ie. Intake point, for measuring the intake quantity.  

r. Register/records should be maintained of the sludge generated and disposed.  

s. The Oil and Grease Chambers should be cleaned at regular interval so as to avoid overflow

grease trap.  

t. Bar Screens should be cleaned at regular interval also the size of bar screen chamber should be 

increased in order to control overflow of raw sewage. 

Annual Report 2015 –

66 

SUMMARY AND CONCLUSIONS 
The performance study was conducted during operation of resort ie. 47.7% occupancy.

The Sewage Treatment Plant was designed for treatment of 350 M3/day; however, during 24 hrs 

monitoring period resort generated 250.0 KLD of waste water.  

The mixed liquor suspended solids (MLSS) value Aeration Tank is 2500.0 mg/l    and it shows that sludge 

development is good for  maintaining MLSS   

The waste water generated (Raw Sewage) is collected in collection sumps (7 Nos)

within the resorts premises and the same is pumped for treatment.   

The bottom untreated sludge is collected in collection sumps and sent for treatment and disposal at PWD

The dissolved oxygen value at Aeration Tank is 1.8 mg/l. It indicates that DO is maintained properly as 

   

The Sewage Treatment plant was operating at F/M ratio of 0.57 per day. 

The laundry waste water ie. 40 -45 KLD is also diverted in the said treatment plant and is treated 

Analysis of samples collected for 24 hours during operation of plant indicates that BOD value has 

exceeded the consent limits ie. 52 mg/l. All other parameters are within the consent limits .

During the time of STP monitoring, it was observed that the raw effluent was flowing over the bar screens 

due to blocked  bar screens  on to the ground and same is collected in collection tank and further it is 

pumped back for the treatment. 

The Oil & Grease chambers were full of oil from the kitchen waste and needs immediate clearance of the 

waste oil accumulated in the chambers. 

 
The Sewage Treatment Plant is required to be operated and maintained at regular interval to bring down 

the consent parameters within the limits. 

should be installed   at the STP ie. Intake point, for measuring the intake quantity.  

Register/records should be maintained of the sludge generated and disposed.  

The Oil and Grease Chambers should be cleaned at regular interval so as to avoid overflow

Bar Screens should be cleaned at regular interval also the size of bar screen chamber should be 

increased in order to control overflow of raw sewage.  

 

 

– 2016, Goa State Pollution Control Board 

The performance study was conducted during operation of resort ie. 47.7% occupancy. 

/day; however, during 24 hrs 

The mixed liquor suspended solids (MLSS) value Aeration Tank is 2500.0 mg/l    and it shows that sludge 

The waste water generated (Raw Sewage) is collected in collection sumps (7 Nos) at different locations 

The bottom untreated sludge is collected in collection sumps and sent for treatment and disposal at PWD-

1.8 mg/l. It indicates that DO is maintained properly as 

45 KLD is also diverted in the said treatment plant and is treated 

Analysis of samples collected for 24 hours during operation of plant indicates that BOD value has 

mg/l. All other parameters are within the consent limits . 

the raw effluent was flowing over the bar screens 

due to blocked  bar screens  on to the ground and same is collected in collection tank and further it is 

needs immediate clearance of the 

The Sewage Treatment Plant is required to be operated and maintained at regular interval to bring down 

should be installed   at the STP ie. Intake point, for measuring the intake quantity.   

Register/records should be maintained of the sludge generated and disposed.   